



CERTIFICATE OF ANALYSIS

To : YUREKA ENGINEERING
51-1, Jalan Jalak, Taman Seri Bahtera,
Batu 5, Jalan Cheras,
56100 Kuala Lumpur.
Attn : Mr Raymond Loo

Page No. : 1 of 1
Certificate No.: SP/04-04/1791
Date of Issue : 06/05/2004

Client's Sample Description : **CYANOACRYLATE ADHESIVE**

Sample Marking/Reference No.: 1

Date of Sample Received : 29/04/2004
Date Completed Analysis : 06/05/2004

| Type of Analysis/Parameters/ Properties Measured | Analysis Results | Standard Method/ Equipment/Technique Used |
|---|---------------------|--|
| Cadmium (as Cd) ; mg/kg D.M | ND(<0.5) | BS EN 1122:2001 [ICP-AES] |
| Lead (as Pb); mg/kg D.M | ND(<1) | USEPA Method 3050B & Method 6010B [ICP-AES] |

for NM LABORATORY SDN. BHD.

JOB NO. : SP04/1728

Certified By :

**Yeap Cheo Mooi, B.Sc(Hons), AMIC
Chemist**